

Report No.: HLF1402069E

Report Date: 2014-2-26

Page: 1 of 4

Company Name :

Address :

The following sample information was Submitted and Identified by the Client:

Sample Name : running blet with pouches

Sample model : NK0001

Sample Lot : /

Receiving Date : 2014-2-20

Complete Date : 2014-2-26

Test Requested :  
1. ISO 105-X12-2001: Textiles -Tests for colour fastness: Colour fastness to rubbing.  
2. ISO 105-C06-2010: Textiles - Tests for colour fastness: Colour fastness to domestic and commercial laundering.  
3. ISO 105- E04-2008: Textiles - Tests for col our fastness: Colour fastness to perspiration.  
4. GB/T18886-2002 Textiles--Tests for fastness--Colour fastness to saliva

Test Method : Please refer to next page

Test Results : Please refer to next page

Prepared: Cathy  
Report Clerk

Check: Mary  
Lab Senior Engineer

Approved: Eric  
Lab Supervisor

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.



FLION TESTING SERVICE

Add: Wangzi Industrial Park, Furong Industrial Area, Xinqiao Village, Shajing Town, Bao'an District, Shenzhen City

Tel: 86-0755-2724 8885 Fax: 86-0755-2746 0090 Http://www.sz-fts.com

**1.Colorfastness to Rubbing Test method: ISO 105-X12:2001**

Item		Test Result
Colour Staining	Dry Rubbing	5
	Wet Rubbing	5

**2.Colorfastness to Washing Test method: ISO 105-C06:2010**

Item		Test Result
Colour change		5
Colour Staining	Acetate fiber	5
	Cotton	5
	Nylon	5
	Terylene	5
	Nitrilon	5
	Wool	5

**3.Colorfastness to Perspiration Test method: ISO 105-E04:2008**

Item		Test Result	Test Result
		Acid	Alkaline
Colour change		5	5
Colour Staining	Acetate fiber	5	5
	Cotton	5	5
	Nylon	5	5
	Terylene	5	5
	Nitrilon	5	5
	Wool	5	5

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.



**4. Colorfastness to Washing Test method: ISO 105-C06:2010**

Item		Test Result
Colour change		5
Colour Staining	Acetate fiber	5
	Cotton	5
	Nylon	5
	Terylene	5
	Nitrilon	5
	Wool	5

Note: Grade :Colour Fastness to Rubbing/ Washing / Perspiration Grade:

5 Grade = Have no change ( Best Grade )

To 1 Grade = The change is very big ( Bad Grade )

Gray sample card have 9 grade:

5, 4-5, 4, 3-4, 3, 2-3, 2, 1-2, 1.

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.



# Test Report

Report No.: HLF1402069E

Report Date: 2014-2-26

Page: 4 of 4

Sample Description: running belt with pouches

Sample photo:



(Remark: According to client's requirement, the submitted samples were mixed to perform the test)

Note: The results show in this report is only responsible for the sample. The test report shall not be reproduced except in full, without written approval of the laboratory.

\*\*\*\*\* End of the report \*\*\*\*\*

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.



FLION TESTING SERVICE

Add: Gangzi Industrial Park, Furong Industrial Area, Xinqiao Village, Shajing Town, Bao'an District, Shenzhen City

Tel: 86-0755-2724 8885 Fax: 86-0755-2746 0090 Http://www.sz-fts.com